
Interchange Unit Type3350 
(D371) 

 



 

 
 

 

  1.Interchange Unit 1 (D371)....................................  2 

 Parts Index ..............................................................  6 

Interchange Unit Type3350 (D371) 
 

PARTS CATALOG 
 

This catalog gives the numbers and names of parts on this machine. 

 

October ,19 ' 2007 



2 

 

1.Interchange Unit 1 (D371) 

1

2101

7

102

3
4 101

7
5

6

8
102

7

101

101 9

104
105

107
105

26

10

103

103
13

12

11

14
15

101

16
17

18
19

7

20

102
102

21
106

106

104
22

105

105
23

25

24

102

102

108

 



3 

 1 D371 4642  Transport Roller - Reverse 1 

 2 D371 1135  DC Solenoid - 24V 1 

 3 D371 4612  Lower Link - Gate Pawl 1 

 4 AA06 6330  Spring- Lowergate Pawl 1 

 5 D371 4623  Sensor Bracket 1 

 6 GW01 0007  Photo Refiection Sensor:Exit 1 

 7 A128 5876  Clamp 4 

 8 D371 5266  Ground Wire - Interchange Unit 1 

 9 D371 4636  Front Side Plate 1 

 10 D371 4641  Frame - Interchange Unit 1 

 11 D371 4855  Spring - Reverse Roller 1 

 12 D371 4627  Bushing - 4MM 1 

 13 D371 4464  Reverse Roller - Driven 1 

 14 D371 4723  Gear - 31Z 1 

 15 D371 4625  Rear Side Plate 1 

 16 D371 4649  Timing Pulley/Gear - 19T/24Z 1 

 17 AA04 3524  Timing Belt - S3M417 1 

 18 D371 4991  Idle Gear 1 

 19 D371 5265  Harness - Interchange Unit 1 

 20 D371 4710  Stepper Motor 1 

 21 D371 4706  Bracket:Stepper Motor:Peen 1 

 22 D371 4645  Pulley - Transport Roller 1 

 23 D371 4404  Gear:Exit Roller 1 

 24 D371 4981  Frame - Reverse Roller 1 

 25 D371 4466  Reverse Roller 1 

 26 D371 4986  Ground Plate - Reverse Roller 1 

 

 

 

 

 

 

 

 101 0450 3008N Tapping Screw - M3x8  

 102 0451 3006N Tapping Screw - 3x6  

 103 0720 0030E Retaining Ring - M3  

 104 0720 0040E Retaining Ring - M4  

 105 0805 3480  Bushing - 6MM  

 106 0353 0040N Screw - M3x4  

 107 0805 0089  Retaining Ring - M4  

 108 1105 0522  Edge Saddle - LES0510  

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

Description 
Q’ty Per 
Assembly 

Part No. 
Index 
No. 

Description 
Q’ty Per 
Assembly 

Part No. 
Index 
No. 

1.Interchange Unit 1 (D371) 

O'Brien
Item 20
PCIL: April 2009

O'Brien
RTB 1 
Parts added

O'Brien
Item 17
RTB 2



 

 

Parts Index 



6 

D371 1135  DC Solenoid - 24V   3 -   2 

D371 4404  Gear:Exit Roller   3 -  23 

D371 4464  Reverse Roller - Driven   3 -  13 

D371 4466  Reverse Roller   3 -  25 

D371 4612  Lower Link - Gate Pawl   3 -   3 

D371 4623  Sensor Bracket   3 -   5 

D371 4625  Rear Side Plate   3 -  15 

D371 4627  Bushing - 4MM   3 -  12 

D371 4636  Front Side Plate   3 -   9 

D371 4641  Frame - Interchange Unit   3 -  10 

D371 4642  Transport Roller - Reverse   3 -   1 

D371 4645  Pulley - Transport Roller   3 -  22 

D371 4649  Timing Pulley/Gear - 19T/24Z   3 -  16 

D371 4706  Bracket:Stepper Motor:Peen   3 -  21 

D371 4710  Stepper Motor   3 -  20 

D371 4723  Gear - 31Z   3 -  14 

D371 4855  Spring - Reverse Roller   3 -  11 

D371 4981  Frame - Reverse Roller   3 -  24 

D371 4986  Ground Plate - Reverse Roller   3 -  26 

D371 4991  Idle Gear   3 -  18 

D371 5265  Harness - Interchange Unit   3 -  19 

D371 5266  Ground Wire - Interchange Unit   3 -   8 

 

 

 

 

 

 

 

 

 

 

 

 

 

A128 5876  Clamp   3 -   7 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

Parts Index 

Description 
Page and 
Index No. 

Part No. Description 
Page and 
Index No. 

Part No. 



7 

AA04 3524  Timing Belt - S3M417   3 -  17 

AA06 6330  Spring- Lowergate Pawl   3 -   4 

GW01 0007  Photo Refiection Sensor:Exit   3 -   6 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

0353 0040N Screw - M3x4   3 - 106 

0450 3008N Tapping Screw - M3x8   3 - 101 

0451 3006N Tapping Screw - 3x6   3 - 102 

0720 0030E Retaining Ring - M3   3 - 103 

0720 0040E Retaining Ring - M4   3 - 104 

0805 0089  Retaining Ring - M4   3 - 107 

0805 3480  Bushing - 6MM   3 - 105 

1105 0522  Edge Saddle - LES0510   3 - 108 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

Description 
Page and 
Index No. 

Part No. Description 
Page and 
Index No. 

Part No. 


	1.Interchange Unit 1 (D371) 
	Parts Index 

